
TEXAS WATER DEVELOPMENT BOARD
PO BOX 13231    AUSTIN, TX 78711

STATE OF TEXAS

Intended Use Plan
Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

 2019

http://www.twdb.texas.gov/
http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp


COVER PHOTO
Fort Worth Village Creek Reclaim Plant, Pumps at Pump Station Head Works



 
 

 

 

Clean Water State Revolving Fund 

SFY 2019 Intended Use Plan 

Dated: August 14, 2018 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
  



 
 

 
Clean Water State Revolving Fund  /  SFY 2019 Intended Use Plan                                       2 

 

Contents 

I. Overview ...................................................................................................................... 5 
[...]
into multiple segments of the rehabilitated primary aeration basin. 
Install a new secondary clarifier to promote efficient solids 
handling. 

Develop and Implement an Asset Management Plan. Have staff 
attend asset management training.

CWT PDC $2,200,000.00 70% 11905, 
12331

56



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

1 120 12742 Angelina & Neches RA TX0056154 151 The existing Angelina County Fresh Water Supply District #1 
(FWSD #1) wastewater treatment facility (WWTF) discharges 
effluent into Segment 0611 of the Angelina River.  U.S. EPA lists 
this segment as impaired water bodies for bacteria. The Angelina 
County FWSD #1 WWTF has often exceeded surface water 
discharge limits in the past five years, which has negatively 
impacted the receiving waters. The Angelina & Neches River 
Authority proposes to decommission the existing Angelina County 
Fresh Water Supply District #1 (FWSD #1) wastewater treatment 
facility. The proposal will require installation of new lift stations, 
and approximately 32,000 L.F. of force main and/or gravity line in 
order to transfer it's flows to North Angelina Regional Wastewater 
Facility (NACRWF). The proposal also includes expanding and 
upgrading the capacity of the existing NACRWF to handle the 
additional flows.

CWT PADC $6,729,700.00 70%

8 90 12816 Arlington TX0022802 383,899 The City of Arlington's identifies existing 8" to 66" wastewater 
pipelines as deteriorated with high failure potential, and excessive 
I/I. The 66" pipeline has experienced one failure resulting in 
massive inflow due to the proximity to Village Creek. The City of 
Arlington's project includes replacement of approximately 6,400 
L.F. of deteriorated 8" to 66" wastewater pipelines addressing high 
potential for failure, and excessive I/I. 

CWT C $6,878,144.00 Yes-BC $6,878,114.00

87 10 12807 Athens TX0025372 12,796 The City of Athens needs to rehabilitate/upgrade one of their 
aged, deteriorated trickling filters at the North Wastewater 
Treatment plant and replace deteriorated sanitary sewer collection 
system to address inflow/infiltration. The City is proposing to 
reconstruct one of their trickling filters at the North WWTP and to 
replace approximately 4,000 linear feet of sanitary sewer 
collection system to address I/I.

CWT PDC $2,405,463.00 30%

75 12 12821 Balch Springs TX0047848 25,043 Significant I/I and failures in aging VCP collection system pipe. 
Replace approximately 17,697 linear feet of existing 6-inch to 10-
inch VCP wastewater mains with 6-inch to 10-inch HDPE pipe in 
various locations within the City. The City has been replacing 
aging VCP pipelines that are a significant source of I/I and failures 
within the City utilizing pipe-bursting.

CWT C $1,281,000.00 Yes-BC $1,281,000.00

57



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

78 11 12815 Beeville TX0047007 13,209 The City's existing pretreatment system, terminal lift station, and 
motor control center (MCC) are in failing condition at the Moore 
Street WWTP. Failure of any of these could result in uncontrolled 
SSOs in the collection system. The City proposes to replace the 
existing pretreatment system with a new mechanical screening 
system (to minimize bypass of debris into the rest of the plant), to 
replace the existing terminal lift station with a new efficient 
submersible pumping system, and to replace the existing failing, 
inefficient MCC with a new more efficient MCC facility. The City 
also plans to develop an asset management plan for the 
remaining WWTP facilities.

CWT PDC $5,354,000.00 30% Yes-BC $3,684,000.00

6 92 12744 Brady TX0034312 5,509 Essentially the existing WWTP is over 50-years old and has 
reached the end of its useful life, is failing on several counts, and 
under TCEQ enforcement.  All rotating mechanical equipment, 
pumps, motors at treatment units are in an advanced stage of 
deterioration to a degree that the viability of biological processes 
are at risk of compromise or failure. Additionally, concrete walls 
and support beams as well as metal walkways in critical areas are 
severely corroded or damaged and pose serious risks to the 
safety of operators during routine maintenance activities. The 
WWTP is currently under two Agreed Orders from the TCEQ, the 
second due to violations of the WWTP's ammonia-nitrogen limit. 
Lastly, the plant is withing the 100-yr floodplain. Construct a new 
WWTP elevated out of the 100-yr floodplain. The City is also 
working on an asset management plan.

CWT C $14,705,500.00 50% Yes-BC $1,000,000.00

85 10 12831 Breckenridge TX0023213 7,635 The existing Lift Stations in town are past their useful life and in 
need of repair. The proposed project will include the rehabilitation 
of the main lift station in the collection system which will include 
pump and piping replacement as well as the installation of a 
permanent generator.  The pumps in the two other lift stations in 
the collection system will be upgraded in this project as well.

CWT PDC $2,432,000.00 30% Yes-BC $2,432,000.00

58



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

34 55 12761 Buckholts TX0073008 471 The existing wastewater treatment plant is approximately 30 years 
old and is reaching the end of the plants life expectancy.  
Continual repairs have deemed the plant too expensive to 
maintain and operate.  The existing wastewater infrastructure 
consists of old clay pipe and brick manholes that are deteriorating 
and providing storm water infiltration and inflow. The 0.10 MGD 
wastewater treatment plant will be replaced with a new, energy 
efficient, 0.70 MGD plant.  The plant access road will be improved 
to allow access during the 20 year frequency storm event, and the 
plant will be constructed so that it is not affected by the 100 year 
frequency storm event.  A backup generator will also be provided 
to ensure continuous operation during power outages.  The 
wastewater collection system will be improved to reduce infiltration 
and inflow into the system, thus reducing the treatment capacity 
required.  Manholes and wastewater lines will rehabilitated or 
replaced as needed.  The lift station alarm and notification system 
will be updated to provide operators with more control and 
operational data to improve efficiency.  Drainage improvements 
will be provided to reduce the effects of flooding to wastewater 
system components.

CWT PADC $2,585,800.00 70% 12335

90 9 12756 Canadian TX0053961 3,370 Much of the City's collection system is aged and made of clay tile. 
Replace sewer collection lines with PVC material will help 
eliminate line breaks and reduce sewage discharges. Replace 
aged mechanical water meters with automated meters.

CWT PDC $1,078,600.00 Yes-BC $418,000.00

21 70 12759 Childress          1,500 Most of the current WWTP is out of date and over 20 years old. 
The facility is not in compliance with TCEQ for exceeding 0.510 
MGD permitted treatment capacity, high BOD factor, and lack of 
infrastructure to divert water to the holding ponds. The WWTP will 
undergo upgrades to the wet well, new submersible pump 
installation, cascade well installation, bar screen installation, 
complete the holding ponds to full operation, and relocate 
irrigation pump and plumbing. 

CWT DC $1,175,075.00 30%

59



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

17 79 12763 Cleburne TX0047155 33,698 The WWTF requires increased functional organic treatment 
capacity and increased wet weather treatment capacity to 
consistantly meet permitted parameters. The WWTF also requires 
a higher level of treatment to produce indirect potable reuse (IPR) 
quality water and Type I reuse water. Project 1: A new treatment 
train with an annual average daily flow (AADF) capacity of 3.5 
MGD and a peak two-hour flow (P2HF) capacity of 17 MGD will be 
built. The new treatment train will consist of fine screening, grit 
removal, activated sludge basins designed for biological nutrient 
removal, secondary clarification, tertiary disk filtration, and 
ultraviolet (UV) disinfection. Once implemented, the new treatment 
train will increase the WWTF's overall capacity to 9.5 MGD AADF 
and 34 MGD P2HF. 

The new treatment train will primarily produce reclaimed effluent 
for water reuse applications. An ongoing integrated water supply 
and reuse master plan has identified the WWTF as a critical 
component in the City's water supply portfolio through both 
indirect potable reuse of the WWTF's reclaimed effluent to 
supplement the City's primary water supply reservoir and direct 
nonpotable reuse of reclaimed effluent to provide Type I and II 
reuse water to industrial and non-consumptive water users.   

CWT,GP
R

PADC $40,135,612.00 Yes-CE $19,250,000.00

60



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

37 49 12824 Coahoma          1,300 This collection line was originally constructed with the WWTP and 
is in constant need of repair. The operational efficiency of the 
WWTP is hindered by the quantity of sludge in each of the 
treatment basins.  The proposed project includes replacement of 
approximately 4,500 linear feet of the City’s main collection line 
that transports the raw sewage to the City’s wastewater treatment 
plant (WWTP). This collection line was originally constructed with 
the WWTP and is in constant need of repair. The operational 
efficiency of the WWTP is hindered by the quantity of sludge in 
each of the treatment basins. This project will include the removal 
and disposal of the sludge in each of these lagoons. The project 
will also include the improvements to the head works and influent 
pump station at the WWTP. Effluent from the WWTP is currently 
land applied. The project will also include the installation of 
additional irrigation equipment to allow the City to utilize more land 
for the application of effluent. The project will also include the 
development of an asset management plan to identify future 
critical improvements.

CWT PDC $3,940,000.00 Yes-BC $2,980,000.00

60 26 12748 Colorado City          4,071 N/A The mechanical equipment at the headworks at the existing 
wastewater treatment plant has begun to fail. A January 2018 
TCEQ inspection cited the City for failure to properly maitain 
treatment plant bar screen material. (attached) The head works 
equipment is proposed to be replaced with a new automatic bar 
screen, grit trap, grit classifier, sludge belt press, feed pump, 
associated sludge processing equipment, and piping. The 
possibility of land applying sludge at the WWTP site is also being 
considered and would require a permit from TCEQ. 

CWT PDC $2,650,000.00

12 87 12767 Comanche TX0022730 4,320 Inflow and infiltration has caused inefficiencies at the wastewater 
treatment plant resulting in violations including: failure to meet the 
limit for one or more parameter, exceeding the permit limit by 
more than 40%, and failure to maintain permit limits. The 
proposed project consists of replacing existing sewer lines 
throughout the City's collection system which are known to cause 
significant inflow and infiltration (I/I). The phases would include 
planning, design and construction of the project.

CWT PDC $425,000.00 30% Yes-BC $425,000.00

61



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

76 11 12804 Corrigan TX0133787 1,742 The existing oxidation ditch is deteriorating and reaching the end 
of its useful life. Also, residential growth and anticipated industrial 
growth will soon exceed capacity of the existing treatment 
facilities. The existing lift station is and area that is susceptible to 
flooding and the top of the wet well needs to be raised to prevent 
inflow during major rain events. Current distance between 
manholes in this area is over 1,000 feet and manholes are needed 
to improve accessibility. This section of gravity sewer is estimated 
to be approximately 20 feet deep and is located in an area 
susceptible to flooding, resulting in proposed overall manhole 
depth from rim to invert of approximately 25 feet. New Oxidation 
Ditch, Clarifier, and Chlorine Contact Basin, convert existing 
Oxidation Ditch to Flow Equalization, convert existing Chlorine 
Contact Basin to Post Aeration, & Related Work. Also included will 
be raising lift station wet well in a low area that floods frequently, 
adding manholes where distance between manholes currently 
exceed 500 ft, and preparation of Asset Management Plan

CWT PADC $4,516,446.00 50%

100 0 12757 Covington TX0084395 269 The City's current lagoon type treatment system is difficult to 
maintain for current TCEQ permit thresholds. The City has 
recently noticed that on cloudy days they are having trouble 
meeting the E. Coli effluent limit. The current system is not 
permitted for chlorine disinfection and would require a permit 
revision for inclusion.  The pond has not been cleaned out and is 
expected to have silted in significantly to the point where the 
detention time has decreased and no longer provides proper 
treatment capacity.   The City proposes to upgrade their existing 
WWTP to a more conventional type of treatment.

CWT PDC $1,485,000.00

70 16 12760 Daingerfield TX0027031 2,705 The existing WWTF is heavily impacted by I&I.  Failing collection 
and treatment system components contribute to I&I and high 
operational costs.  Sanitary sewer leaks are a risk to health and 
the environment. Replace approximately 16,000LF of 8" to 16" 
diameter aged and failing sewer collection lines that are a 
significant source of I&I. Install miscellaneous piping, and SCADA 
upgrades at the WWTP.  Create and implement an Asset 
Management Plan. 

CWT PDC $3,425,000.00 30%

62



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

61 25 12746 DeLeon TX0054844 2,296 The need for the project is to replace existing sewer lines that are 
over their life expectancy which can break easily and cause 
wastewater overflows. Overflows could potentially lead to public 
health hazards. Another need for the project is to reduce the inflow 
and infiltration (I/I) into the collection system which eventually 
makes its way to the wastewater treatment plant (WWTP). If the 
WWTP were to receive a significant amount of I/I, the WWTP 
could potentially overflow causing the effluent to exceed its permit 
[...]
well as water quality sampling results of analysis for its permitted 
constituents. Due to the eutrophic nature of the lake and its 
correspondingly high phytoplankton biomass, the facility has 
periodically not met the permit limits for pH, BOD5, DO and TSS.  
SAWS is exploring the concept of constructing approximately 115 
acres of treatment wetlands downstream of the dam to improve 
the quality of water discharged from the lake. Outflow from the 
wetland would be discharged to either Cottonmouth Creek or to 
the Medina River. The spillway of the Mitchell Lake dam would be 
raised to a proposed elevation of 525.8 ft msl.

CWT,GP
R

C $1,228,209.00 Yes-BC $1,200,000.00

89 10 12779 San Antonio Water System TX0077801 1,691,943 Various electrical switchgear, motor control centers, and 
transformers are aging, in poor condition, and/or do not meet 
Federal, State, and Local electrical codes. The Dos Rios WRC 
has been in operation since 1987 and Leon Creek has been in 
operation since the 1960's, and the plants electrical equipment is 
in poor condition.  Failure of this equipment could interrupt the 
treatment process, require emergency generators, and cause a 
fire or other safety issue. Replace various electrical switchgear, 
motor control centers, and transformers.

CWT C $28,964,710.00

82



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

105 0 12788 San Antonio Water System TX0052639 1,691,943 Two lift stations, #246 & #233, cannot support upstream growth in 
the sewershed. Lift Station #233 is at critical capacity. 
Construction of approximately 14,800 linear feet of 15-inch gravity 
wastewater mains. The Upper Segment of the project will 
eliminate Lift Station #246, and the Lower Segment will allow 
wastewater flows to bypass Lift Station #233.

CWT C $13,219,930.00

71 16 12792 San Diego MUD # 1 TX0023361 4,528 Physical deficiency of existing sanitary sewer collection lines, lift 
station and treatment works in addition to significant I/I. 
Improvements to the WWTP, lift stations, sanitary sewer collection 
lines, trunk lines, and manholes throughout the system. The 
project also includes smoke testing and the development of an 
Asset Management Plan that will inventory and assess condition 
of the sanitary sewer system and provide a prioritization for the 
replacement of future improvements.

CWT PDC $1,940,000.00 50% Yes-BC $1,500,000.00

10 90 12773 San Juan TX0057592 30,800 The City's WWTP is old and requires replacement an/or 
rehabilitation of major equipment components that are failing and 
worn-out. The City proposes a new SCADA system and 
electrical/mechanical upgrades to improvement operation 
practices. Additionally, site improvements will include a new plant 
office and lab.

CWT PDC $8,540,000.00 30% Yes-BC $450,000.00

11 90 12901 San Juan TX0057592 30,810 Due to the inability of these lift stations to pump during rain 
events, there has been raw water spills, overcharging manholes 
and back ups into residences.  The project will 
rehabilitate/replace/enlarge 6 lift stations and the construction of 
associated force mains to address capacity issues within the 
current wastewater collection system. This project application will 
fund construction only. Planning and design were previously 
funded with Project 73637, SFY 2012 IUP.

CWT C $3,945,000.00 30% 12266, 
9399

25 63 12745 Sandbranch 190 Existing private septic systems are old and deteriorated. Most of 
the properties are not sized to meet the minimum lot size for 
septic systems and may be a source of coliform organisms in 
water wells. Install a new wastewater collection system. 
Improvements include installing approximately 30,000 linear feet 
of new PVC wastewater lines, a lift station and appurtenances 
such as manholes, sewer tap connections, etc. The wastewater 
will be pumped to the existing Southside Wastewater Treatment 
Plant that is owned and operated by Dallas Water Utilities (DWU). 
The Southside WWTP is adjacent to the north side of the 
Sandbranch Development.

CWT PADC $750,000.00 70% Yes-BC $750,000.00

83



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

47 40 12842 Seadrift TX0026671 1,574 The WWTP existing secondary clarifier and chlorine contact 
chamber are undersized by current standards causing periodic 
excursions of TSS permit limitations during peak flow periods. 
During peak flow events, sludge pften will "washout" of the 
WWTP. Construct a new 42' diameter clarifier, a 3,000 CF 
chlorine contact chamber, and a RAS lift station.  The exisiting 
WWTP will be refurbished, replacing the blowers, air headers,and 
diffusers to updrage from an ADF of 0.3MGD to an ADF of 
0.4MGD.

CWT DC $1,556,500.00 30%

74 12 12819 Slaton          5,800 The new force main is needed to provide redundancy and the new 
generator is needed to provide emergency power. The City pumps 
flows from the City main Lift Station to the Waste Water 
Treatment Plant through a single 10-inch force main.  The project 
proposes a new force main to provide redundancy while City Staff 
is able to repair the older force main while the proposed force 
main will continue operation and service. The City is also 
proposing  installation of a permanent generator at the main lift 
station to provide back-up power and avoid service disruptions  if 
the main power is down.  

CWT PDC $2,569,500.00

23 66 12830 Stamford TX0025411 3,033 The City's aging sewer lines are very brittle and prone to breakage 
and clogging and have the potential to be a significant source of 
inflow and infiltration into the collection system. The existing lift 
station has reached the end of its useful life and is in constant 
need of repair. The proposed project includes replacement of an 
existing lift station and replacement of aging sewer lines in the 
collection system.

CWT PDC $3,871,000.00

65 25 12808 Terrell TX0022527 17,329 The City's existing wastewater treatment system has diminished in 
capacity and is projected to be out of capacity in the next few 
years. Additionally, the plant experiences difficulty handling 
current BOD loading and achieving complete nitrification. An 
expansion of the plant is required to retain permit compliance and 
accommodate projected population growth. The Market Center lift 
station and various sections of mains and sewer lines have also 
reached the end of their useful life, and are subject to failures and 
inflow and infiltration. The City’s proposed project consists of 
upgrades to, and expansion of, the Terrell King’s Creek 
Wastewater Treatment Plant, as well as replacement of lift 
stations and sections of force mains and sewer lines.

CWT DC $24,550,000.00 50%

84



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

14 85 12810 Throckmorton TX0024856 882 The City of Throckmorton cannot meet their discharge permit 
standards with their current pond system.  The City proposes to 
install irrigation facilities and transition to a no-discharge facility.

CWT PDC $750,000.00 30%

48 40 12817 Troup TX0033529 1,629 The City of Troup wastewater treatment facility components 
require replacement due to deterioration and upgrades to improve 
quality of the final effluent. The City proposes to replace the 
operating mechanisms interior to the two existing clairifiers, install 
a second screw conveyor pump at the plant's headworks, and a 
mechanically cleaned bar/filter screen to remove "floatables" from 
the influent into the plant. 

CWT PDC $1,003,000.00 50%

16 81 12747 Upper Leon River MWD TX0128813 255 The challenges in land applying solids from the plant has resulted 
in excess solids stored in the WWTP, resulting in increased 
discharge limit noncompliance from the WWTP. The project 
involves improving clarification, solids handling and solids 
dewatering at the existing WWTP.  The District currently has 
excessive concentrations of molybdenum in the WWTP sludge, 
preventing the District from land applying its WWTP sludge at its 
existing land application site, which results in a substantially 
higher operating cost for the District.  The project will include the 
construction of a second clarifier (currently operating on a single 
clarifier), a new onsite sludge holding tank and a new gravity 
dewatering system (based on a FloTrend dewatering system) and 
the development of an industrial pretreatment program to 
encourage reductions in heavy metal waste entering the WWTP 
influent. The proposed project will also include the development of 
an asset management plan for the District's wastewater system.

CWT PDC $2,772,000.00 70% Yes-BC $782,300.00

43 41 12803 Vernon TX0023001 10,887 The WWTP is aged and in need of repair. The plant has had 
several viloation in thepast few years due to the dilapidated state 
of many of the plant components. The City is proposing, to 
rehabilitate both the primary and secondary clarifier, add a second 
primary clarifier, replace headworks units including, grit removal 
and bar screen, rehabilitate the main lift station, rehabilitate the 
existing sand filers, replace the belt press and rehabilitate and add 
control and automation processes throughout the plant.  The City 
is also proposing to install 8 miles of treated effluent line from the 
WWTP for beneficial reuse.

CWT PDC $6,700,000.00 50%

85



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

POTW

91 7 12790 White Settlement TX0047295 17,204 The City has aging infrastructure that is in need of rehabilitation. 
Project will fund additional asset management and master 
planning efforts and the rehabilitation of infrastructure identified as 
high risk.

CWT PDC $2,188,000.00 Yes-BC $1,070,020.00

29 60 12776 Willow Park TX0099732 4,691 The City has received TCEQ authorization to install and operate a 
temporary package wastewater plant that must be replaced with a 
permanent treatment option by 2021.  Decommission City's 
existing WWTP and connect the City's wastewater collection 
system to a local treatment provider by installing approximately 
5.5 miles of 12-inch effluent transmission line.

CWT PADC $5,600,000.00 Yes-BC $5,600,000.00

67 21 12832 Winters          2,532 The existing wastewater collection system improvements suffers 
from significant infiltration and inflow (I&I), pipe blockages and 
collapsed manholes. Repair/Replace aged collections lines (clay) 
and replace collapsed manholes. The proposed project will also 
include the development of an asset management plan.

CWT PDC $2,895,000.00 30% Yes-BC $2,575,000.00

81 10 12793 Wolfe City TX0023558,
TX0124192

1,428 The existing collection system is undersized and deteriorated 
causing an extensive amount of infiltration and inflow into the 
system. Several manholes throughout the City experience 
overflows during heavy rain events and require rehabilitation to 
comply with TCEQ requirements.

 This project includes construction of an estimated 20,000 feet of 
8", 10" and 12" sewer lines. Replacement and/or rehabilitation of 
two  lift stations, and replacement/rehabilitation of existing 
deteriorating manholes.

CWT PDC $4,645,000.00 50%

106 $779,246,919.88 56 44 $230,986,228.00POTW Total

86



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

1 45 12841 Marlin 5,671 The City has experienced several major floods within the project 
area with the latest disaster declaration in 2016.  Improve street 
drainage in an area generally bounded by 1st St., Williams St., 
Little St., and Lincoln St.. Relocated utilities as necessary to install 
the improvements. The storm sewer collection system will drain to 
a new water quality pond in the City of Mun Park. The new water 
quality pond will drain into the existing pond in Mun Park and then 
to Perry Creek which drains into the Brazos River. 

GPR PDC $6,975,000.00 70%

1 $6,975,000.00 1 0 $0.00

107 $786,221,919.88 57 44 $230,986,228.00

Nonpoint 
Source Total
Total

Nonpoint Source

87



None.

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix H. Alphabetic List of Ineligible Projects

88



Projects Listed are not eligible for Disadvantaged Community Funding but are eligible for low-interest financing. 

PIF # Entity Project Cost Reason for Being Ineligible
1 12800 Alpine $971,200 Disadvantagedd Ineligible - HCF
2 12815 Beeville $5,354,000 Disadvantaged Ineligible - HCF
3 12826 Eden $2,486,000 Disadvantaged Ineligible - AMHI
4 12768 Graford $215,000 Disadvantaged Ineligible - AMHI
5 12798 Haskell $6,300,000 Disadvantaged Ineligible - AMHI
6 12794 Jacksonville $1,999,000 Disadvantaged Ineligible - HCF
7 12755 Jacksonville $3,637,400 Disadvantaged Ineligible - HCF
8 12801 Los Fresnos $1,296,000 Disadvantaged Ineligible - AMHI
9 12568 Mission $5,052,000 Disadvantaged Ineligible - AMHI

10 12819 Slaton $2,569,500 Disadvantaged Ineligible - HCF
Total $29,880,100

AMHI = Annual Median Household Income was greater than 75% of the State AMHI.
HCF = Household Cost Factor did not meet the minimum threshold. 

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix I. Projects Ineligible for Disadvantaged Community Funding

89



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

1 120 12742 Angelina & Neches RA TX0056154 151 The existing Angelina County Fresh Water Supply District #1 
(FWSD #1) wastewater treatment facility (WWTF) discharges 
effluent into Segment 0611 of the Angelina River.  U.S. EPA lists 
this segment as impaired water bodies for bacteria. The Angelina 
County FWSD #1 WWTF has often exceeded surface water 
discharge limits in the past five years, which has negatively 
impacted the receiving waters. The Angelina & Neches River 
Authority proposes to decommission the existing Angelina County 
Fresh Water Supply District #1 (FWSD #1) wastewater treatment 
facility. The proposal will require installation of new lift stations, 
and approximately 32,000 L.F. of force main and/or gravity line in 
order to transfer it's flows to North Angelina Regional Wastewater 
Facility (NACRWF). The proposal also includes expanding and 
upgrading the capacity of the existing NACRWF to handle the 
additional flows.

CWT PADC $6,729,700.00 70%

2 120 12762 Pinehurst TX0024171 1,933 The existing equipment is aged and failing.  Clogged ditches are 
preventing stormwater from draining through stormwater channels, 
so it drains into the sewer system, contributes I/I, gets 
contaminated, and requires treatment. Rehabilitate the wastewater 
treatment facility by replacing clarifier mechanisms, pumps, bar 
screen, blowers, MCC equipment, MCC and blower buildings, and 
cleaning solids from the storm basin. City wide ditch grading and 
[...]
Continual repairs have deemed the plant too expensive to 
maintain and operate.  The existing wastewater infrastructure 
consists of old clay pipe and brick manholes that are deteriorating 
and providing storm water infiltration and inflow. The 0.10 MGD 
wastewater treatment plant will be replaced with a new, energy 
efficient, 0.70 MGD plant.  The plant access road will be improved 
to allow access during the 20 year frequency storm event, and the 
plant will be constructed so that it is not affected by the 100 year 
frequency storm event.  A backup generator will also be provided 
to ensure continuous operation during power outages.  The 
wastewater collection system will be improved to reduce infiltration 
and inflow into the system, thus reducing the treatment capacity 
required.  Manholes and wastewater lines will rehabilitated or 
replaced as needed.  The lift station alarm and notification system 
will be updated to provide operators with more control and 
operational data to improve efficiency.  Drainage improvements 
will be provided to reduce the effects of flooding to wastewater 
system components.

CWT PADC $2,585,800.00 70% 12335

35 54 12823 Roby          643 The City of Roby has never removed solids from its WWTP. The 
existing WWTP consists of an extended aeration oxidation ditch 
followed by an irrigation lagoon which supports an onsite irrigation 
system. Since the existing WWTP does not have a clarifier, solids 
have built up within the oxidation and lagoon, reducing effective 
capacity over time. The proposed project includes rehabilitation of 
the existing headworks, restoration of oxidation ditch capacity, 
replacement of the existing aeration system, and restoration of 
lagoon capacity. The proposed project will also include 
development of an asset management plan for the facility.

CWT PDC $918,000.00 50% Yes-BC $918,000.00

36 51 12766 Marshall TX0021784 23,651 Aging infrastructure and no existing sludge press. Replace 
generator, upgrade UV disinfection system, install new sludge 
press, replace filter media, and rehabilitate east end lift station. An 
asset management plan will be created for the new equipment that 
is installed as part of this project.

CWT PDC $8,853,124.88 30%

102



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

37 49 12824 Coahoma          1,300 This collection line was originally constructed with the WWTP and 
is in constant need of repair. The operational efficiency of the 
WWTP is hindered by the quantity of sludge in each of the 
treatment basins.  The proposed project includes replacement of 
approximately 4,500 linear feet of the City’s main collection line 
that transports the raw sewage to the City’s wastewater treatment 
plant (WWTP). This collection line was originally constructed with 
the WWTP and is in constant need of repair. The operational 
efficiency of the WWTP is hindered by the quantity of sludge in 
each of the treatment basins. This project will include the removal 
and disposal of the sludge in each of these lagoons. The project 
will also include the improvements to the head works and influent 
pump station at the WWTP. Effluent from the WWTP is currently 
land applied. The project will also include the installation of 
additional irrigation equipment to allow the City to utilize more land 
for the application of effluent. The project will also include the 
development of an asset management plan to identify future 
critical improvements.

CWT PDC $3,940,000.00 Yes-BC $2,980,000.00

103



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

38 49 12837 Acton MUD TX0105155 8,655 The City’s WWTP has reported multiple historical TPDES permit 
violations as well as a recent TPDES permit violation in 2015. The 
areas serviced by the AMUD Pecan Plantation Wastewater 
Treatment Plant (WWTP) are continuing to grow and expand.  The 
WWTP expansion is necessary to treat the additional flows that 
will be produced due to the new developments in this area.

In an effort to be proactive, AMUD proposes to expand the Pecan 
Plantation WWTP to accommodate the flows produced by these 
new connections in the collection system project.  The proposed 
WWTP expansion will entail adding additional influent pump 
station capacity, replacing the existing aeration basin and clarifier 
systems with a Sequencing Batch Reactor (SBR) system, 
increasing disinfection and sludge handling capacity, as well as 
the associated yard piping, electrical, controls, etc.

The plant expansion will allow AMUD to continue serving their 
customers with high quality, reliable wastewater treatment. The 
proposed project will also include the development of an asset 
management plan for AMUD's wastewater system.

CWT PDC $7,040,000.00 Yes-BC $7,040,000.00

39 45 12784 Gustine 496 The lift stations are old, out-of-date and need to be replaced to 
more efficient systems. The proposed project consists of making 
improvements to four existing lift stations within the City's 
collection system. The improvements would include full 
rehabilitation of the lift stations i.e. new wet well basins, pumps, 
controls/electricals, fencing, etc.  The proposed project phases 
would include planning, design, and construction. 

CWT PDC $280,000.00 30% Yes-BC $280,000.00

40 45 12798 Haskell TX0026891 3,300 The City of Haskell (City) operates an old, inefficient activated 
sludge WWTP that frequently violates effluent discharge limits. As 
a result, operational costs are escalating.  The City is proposing to 
replace the old WWTP with a new lagoon and pond system 
followed by irrigation for a no discharge system.  The City is also 
proposing to replace approximately 4 blocks of dilapidated section 
of wastewater line along Avenue H from North 8th street to North 
4th street.

CWT PADC $6,300,000.00

104



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

41 43 12827 Evant TX0055522 465 The aging wastewater treatment plant WWTP has reached the 
end of its useful life, and frequent rainfall events is overloading the 
WWTP resulting in permit violations. The TCEQ has issued a 
Notice of Violation (NOV) in October 2015, including previous 
NOV for permit violations issued in December 2014. The City of 
Evant (City) proposes to improve the aging wastewater treatment 
plant’s (WWTP) ability to meet its permit limits.  The project 
includes rehabilitation and upgrades to the existing treatment 
processes, and propose to replace deteriorated collection pipe 
lines to reduce inflow and infiltration.  

CWT PDC $2,070,000.00 50% Yes-BC $966,000.00

42 41 12786 Horseshoe Bay          4,956 Capacity and community growth are causing the effluent to be 
negatively effected by weekend/recreational shock demands and 
loading. Expansion of existing 0.800 MGD wastewater reclamation 
facilities to 1.200 MGD to include increased Sequence Batch 
Reactor treatment structures and related equipment and 
rehabilitation of existing effluent holding pond liner. 

CWT C $5,244,000.00

43 41 12803 Vernon TX0023001 10,887 The WWTP is aged and in need of repair. The plant has had 
several viloation in thepast few years due to the dilapidated state 
of many of the plant components. The City is proposing, to 
rehabilitate both the primary and secondary clarifier, add a second 
primary clarifier, replace headworks units including, grit removal 
and bar screen, rehabilitate the main lift station, rehabilitate the 
existing sand filers, replace the belt press and rehabilitate and add 
control and automation processes throughout the plant.  The City 
is also proposing to install 8 miles of treated effluent line from the 
WWTP for beneficial reuse.

CWT PDC $6,700,000.00 50%

44 41 12743 Harris Co WCID #  36 11,167 The goal of this project is for District to be completely self-
sufficient in it's collection and treatment of wastewater flows. 
Currently, WCID #36 sends its effluent to Harris Co FWSD #51 for 
treatment. Planning, design & construction of a new WWTP 
owned and operated by the District. It is probable that the effluent 
can be incorporated in a significant reuse program for 
commercial/industrial use.  The District also desires to relocate 
the Haden Rd. lift station due to security and odor issues.

CWT PDC $19,265,000.00 50% Yes-BC $500,000.00

105



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

45 40 12783 Palo Pinto County TX0101664 225 The County has been cited and received an enforcement order for 
maintenance and treatment issues related to excessive solids in 
the plant and failures to control solids in the treatment process. To 
replace the existing steel packaged wastewater treatment plant 
that was installed below ground in the early 1990s that has 
experienced enforcement issues with solids and treatment with a 
new plant.

CWT PDC $2,210,000.00 70%

46 40 12812 Kennard TX0056596 285 The WWTP has documented excursions of permitted effluent 
limits, including a discharge of sludge from the plant. Proposed 
project will rehabilitate existing wastewater including removal of 
sludge from existing ponds to restore original treatment capacity.

CWT PDC $675,000.00 30%

47 40 12842 Seadrift TX0026671 1,574 The WWTP existing secondary clarifier and chlorine contact 
chamber are undersized by current standards causing periodic 
excursions of TSS permit limitations during peak flow periods. 
During peak flow events, sludge pften will "washout" of the 
WWTP. Construct a new 42' diameter clarifier, a 3,000 CF 
chlorine contact chamber, and a RAS lift station.  The exisiting 
WWTP will be refurbished, replacing the blowers, air headers,and 
diffusers to updrage from an ADF of 0.3MGD to an ADF of 
0.4MGD.

CWT DC $1,556,500.00 30%

48 40 12817 Troup TX0033529 1,629 The City of Troup wastewater treatment facility components 
require replacement due to deterioration and upgrades to improve 
quality of the final effluent. The City proposes to replace the 
operating mechanisms interior to the two existing clairifiers, install 
a second screw conveyor pump at the plant's headworks, and a 
mechanically cleaned bar/filter screen to remove "floatables" from 
the influent into the plant. 

CWT PDC $1,003,000.00 50%

49 40 12789 Grand Saline TX0027545 3,266 The need for the project is for the WWTP to stay within 
compliance of its TCEQ Discharge Permit parameters. The City 
has received TCEQ Enforcement Actions in the past due to the 
conditions of the existing WWTP equipment which include 
exceeding the effluent levels for BOD, TSS and Ammonia 
Nitrogen. The new equipment will help the WWTP stay within 
TCEQ compliance.  The project will consist of replacing four trash 
pumps, installing safety handrails, installing sludge dewatering 
dumpster, installing polymer injection system, and replacing the 
aeration discs equipment at the wastewater treatment plant.

CWT PDC $850,000.00 50% Yes-BC $850,000.00

106



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

50 40 12765 Gladewater TX0022438 6,541 Collection system upgrades will address aged and failing 
collection system piping that is a significant source of I&I.  WWTP 
upgrades will improve plant function and allow compliance with 
regulatory permitting. Collection system upgrades include lift 
station improvements and removal and replacement of failing 
sewerlines identified by recently completed smoke testing and 
sewer condition assessment.  WWTP upgrades will include 
priorities identified in the recently completed PER and shall 
generally include: New belt filter press, Rehabilitation of clarifiers, 
Expansion of clarifier capacity, Expansion of disinfection capacity, 
Create and implement Asset Management Plan

CWT PDC $5,593,000.00 30%

51 37 12829 Roma TX0117544 18,903 The City's WWTP was constructed in the early 2000s and is need 
of specific repairs at the WWTP facility, as well as repairs to one 
of its major lift stations in the City's collection system. Completion 
of the proposed improvements is needed to maintain compliance 
with the City's current discharge permit limits. Needed 
rehabilitation at the City's WWTP include the existing grit removal 
system, the return activated sludge (RAS) and waste activated 
sludge (WAS) system, the existing clarifiers, the existing UV 
disinfection system, the existing solids dewatering system, and the 
WWTP's onsite support systems. The proposed project will also 
include the development of an asset management plan for the 
City's wastewater system.

CWT PDC $2,944,000.00 50% Yes-BC $2,432,000.00

52 36 12778 Granger TX0071030 1,419 The City's wastewater treatment plant's equipment is over 20 
years old, and has reached the end of expected life cycle.  The 
collection system is comprised of predominately clay wastewater 
pipe that has become brittle with age. The City of Granger 
proposes to rehabilitate the City's wastewater treatment facility, lift 
stations, and collection system components. An asset 
management plan will be developed as part of the project.

CWT PDC $1,000,100.00 30%

107



Rank Points PIF # Entity NPDES # Population Project Description EPA Cat. Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related PIF 
#'s

Texas Water Development Board
SFY 2019 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

POTW

53 31 12740 Forsan 207 Removal of cesspools and septic tanks on undersized lots. The 
proposed project includes the installation of a new wastewater 
collection system which will replace the existing OSSF facilities 
currently in use throughout the City. The proposed collection 
system will flow to a new WWTP currently under construction 
which will be owned and operated by Forsan ISD. The project will 
also include the development of an asset management plan for 
the City.

CWT PADC $5,575,000.00

54 31 12785 Millsap 414 The proposed project would reduce the number of septic systems 
(OSSF) within the City and in a confined area; therefore, it would 
reduce the number of potential health hazards from private 
OSSFs.  The project consists of installing a new wastewater 
system in the City of Millsap. There currently is no existing 
wastewater system infrastructure within the City. The new system 
would consists of a lagoon WWTP, approximately 60,000 linear 
feet of collection and force main sewer lines, lift stations, 
manholes, connections, etc. 

CWT PADC $3,400,000.00 Yes-BC $3,400,000.00

55 31 12787 Olmito WSC TX0113875 7,161 To correct overloading portions of the existing wastewater 
collections system and to add wastewater service in developing 
areas The project will install two new master lift stations in the 
existing collection system. One of the master lift stations will 
provide wastewater service to new developed areas and will also 